
Ersatzteilliste

Replacement Parts

Symbolische Darstellung
Symbolic Illustration

Po
s. 

N
r.

Po
s.n

o.

Ar
t.-

N
r.

Ar
t.n

o.

Pr
ei

sg
ru

pp
e

Pr
ic

e 
br

ac
ke

t

Beschreibung
Description

51293 DB-AG	 BR 151

1
Auflage 03/2017
Edition  03/2017

Blatt 3291
Page 3291

Änderungen in Konstruktion und Ausführung vorbehalten
We reserve the right to change the construction and specification

Best. Nr. 8051293930
Order no 8051293930

12

1

19

10

16 17

24

18
22 3

9 23

14

25

26 8

11

6

2

4 7

21

5

28

20

20 20

20

27

1  Stromabnehmer 
 Pantograph                

85355 19

2  Platine kpl.    
 Printed circuit board complete                   

126558 22

3  Stützisolator     
 Supporting isolator            

88001 3

4  Trennschalter  
 Interruptor switch               

88005 3

5  Isolator  
 Isolator                    

88009 3

6  Druckluftschalter 
 Compressed air switch

88024 4

7  Antenne     
 Antenna                  

88030 5

8  Isolator mit Loch     
 Isolator with hole

88150 4

9  Seitenfenster      
 Side window           

92591 5

10  TS-Lichtleitstäbe       
 Part set of light conductors

92602 10

11  Führerstand 
 Driver’s cab 

127749 6

12  Decoder 8-polig   
 Decoder 8-pin             

10884 ---

13  Drahtlampe T1 16V/30mA       
 Bulb with leads T1 16V/30mA

109321 8

14  Puffer eckig          
 Rectangular buffer             

109792 3

15  Etikette           
 Decal

125283 5

16  Lampenabdeckung       
 Lamp cover        

109812 4

17  Führerstandsblende    
 Driver’s cab frame        

109813 5

18  Senkantrieb    
 Lowering drive

111950 3

19  GF-Schraube M1,6x5 mm
 Self-tapping screw M1,6x5 mm

115269 3

20  GF-Schraube M2x5 mm
 Self-tapping screw  M2x5 mm

114966 3

21  Topf 
 Pot                          

115844 3

22  Dachaufsatz   
 Roof superstructure

115845 11

23  Lüfterblende       
 Ventilator grill

115846 3

24  Dachleitungsatz    
 Roof wiring set           

115847 5

25  Bohle mit Vierkantzapfen     
 Beam with square pin

115848 3

26  Sirene       
 Signal horn                  

115849 3

27  Gehäuse komplett Lok.Nr. 151 166-6 
 Body assembly loco nr.151 166-6

140516 36

28  Stirnfenster
 Front window

122381 6

13

15



2
2

Ersatzteilliste

Replacement Parts

Symbolische Darstellung
Symbolic Illustration

Ersatzteile erhalten Sie direkt unter www.roco.cc, bei Ihrem Fachhändler 
oder Ihrer Landesvertretung.
Spare parts can be ordered directly at www.roco.cc and from your local 
dealer or country representative.

Po
s. 

N
r.

Po
s.n

o.

Ar
t.-

N
r.

Ar
t.n

o.

Pr
ei

sg
ru

pp
e

Pr
ic

e 
br

ac
ke

t

Beschreibung
Description

51293 DB-AG	

14

1

20 2010

19

15

3

4

8

6

7

9

5

13

17

22

12 12

18

21

24 24 23

25

26

27

11

2

16 1  Haftringsatz 10Stk.12,9-14,6mm 
 Set with traction tyres 10 pcs. 12,9-14,6mm  

40070 ---      

2  Motor 
 Motor                        

85060 28

3  Schraube M1,6x10 mm 
 Screw M1,6x10 mm           

85746 3

4  Mutter M1,6
 Nut M1,6                  

86004 3

5  Beilagscheibe  
 Washer               

86108 3

6  Schneckenzahnrad Z=14/19  
 Worm gear wheel Z=14/19       

86416 4

7  Zahnrad Z=19/M=0,4 
 Gear wheel Z=19/M=0,4        

86417 3

8  Zahnrad   Z=29/M=0,4  
 Gear wheel Z=29/M=0,4        

86467 3

9  Zahnrad Z=12/ M=0,4 
 Gear wheel Z=12/M=0,4         

86470 3

10  Kardanschale kurz 1,5mm  
 Cardan reception short 1,5mm     

87129 4

11  Standardkupplung
 Standard coupling     

89246 6

12  Gummibettung
 Rubber bedding 

89728 4

13  Lager für Schneckenachse
 Bearing for worm gear axle       

89749 6

14  Inneneinrichtungsatz       
 Interior fittings set   

95164 6

15  Schneckensatz mit Kardanschale
 Set of worm gear incl. cardan reception                 

100453 13

16  Kontaktfeder  
 Contact spring              

116876 3

17  Grundrahmen 
 Basic frame                  

101995 16

18  Distanzplättchen
 Spacer chip              

106116 3

19  Lok-Boden 
 Loco bottom                     

109803 6

20  Kardanwelle 
 Cardan shaft                   

109804 3

21  Getriebesatz
 Gear set

109806 10

22  Getriebeboden
 Gear bottom                  

109807 11

23  Radsatz mit Haftringen,mit Zahnrad  
 Wheelset w.traction tyres w.gear wheel      

110103 12

24  Radsatz ohne Haftring mit Zahnrad  
 Wheelset w/o traction tyre w.gear wheel      

110104 11

25  Bremsschlauchsatz 
 Brake hose set            

115698 4

26  Zurüstbeutel  
 Bag with accessories            

110105 14

27  Drehgestellblende 
 Bogie frame          

109808 13

BR 151


